
IEA-ETSAP and IRENA© Technology Brief I12 – March 2012
www.etsap.org – www.irena.org

Water Desalination 
Using Renewable Energy

Technology Brief

International Renewable Energy Agency

IRENA
ENERGY TECHNOLOGY SYSTEMS ANALYSIS PROGRAMME



This brief is available for download from the following IEA-ETSAP and IRENA sites
iea-etsap.org/web/Supply.asp
www.irena.org/Publications

Copyright © IEA-ETSAP and IRENA 2012

About IRENA
The International Renewable Energy Agency (IRENA) is an intergovernmental organisa-
tion dedicated to renewable energy. In accordance with its Statute, IRENA’s objective is to 
“promote the widespread and increased adoption and the sustainable use of all forms of 
renewable energy”. This concerns all forms of energy produced from renewable sources in a 
[...]
has been decreasing over the last years down to USD 0.5/m3, while market 
prices for desalinated water are typically between USD 1/m3 and USD 2/m3. 
Therefore, desalination is currently aff ordable for middle-income regions, 
not yet for the poorest countries. The economics of renewable desalination 
depends on the cost of renewable energy as the cost of desalination is largely 
determined by the energy costs. In general, the cost of renewable desalination 
is still higher if compared to the cost of conventional desalination based on 
fossil fuels as the energy input. However, the costs of renewable technologies 
are quickly decreasing and renewable desalination can already compete with 



Water Desal inat ion us ing Renewable Energy | Technology Br ief4

conventional systems in remote regions where the cost of energy transmis-
sion and distribution is higher than the cost of distributed generation.

 � Potential and Barriers – Desalination demand is projected to expand rapidly. 
The global demand is projected to grow by 9% per year between 2010 and 
2016, with a cumulative investment of about USD 88 billion. In the MENA 
region, water demand is expected to increase from 9 billion m3 in 2010 up to 
13.3 billion m3 in 2030 while groundwater resources are projected to decrease. 
As a consequence, desalination capacity in the MENA region is expected to 
grow quickly from 21 million m3/d in 2007 to nearly 110 million m3/d by 2030, 
of which 70% is in Saudi Arabia, the United Arab Emirates, Kuwait, Algeria 
and Libya. As desalination requires a considerable amount of energy, water 
production in MENA countries will contribute signifi cantly to increase the 
energy use. The total electricity demand for desalination in the MENA region 
is expected to rise to some 122 TWh by 2030, thus tripling compared with 
the 2007 level. Desalination demand is also expected to grow in Asia and the 
Caribbean region. China and India are high potential markets for desalination 
due to growing population and economies, and water shortage. The need for 
desalination grows much faster than the economy as a whole, and the associ-
ated energy need is projected to increase accordingly.



Water Desal inat ion us ing Renewable Energy | Technology Br ief 5

Technologies and Performance 
The global water demand is continuously increasing due to population growth 
and economic development. Global water withdrawals exceed 4,000 billion m3 
per year (Rosegrant et al, 2002) and about 25% of the world population encoun-
ters fresh water scarcity (UN OCHA, 2010). In response to the increasing demand, 
desalination has become the most important source of water for drinking and 
agriculture in some world regions, especially the Middle East and North Africa 
(MENA), and some of the Caribbean islands, where water is particularly scarce. 
The International Desalination Association (IDA) reports that there are about 
15,000 desalination plants worldwide, with a global capacity of 71.7 million m3/d. 
About 60% of feed water used in these plants is seawater (IDA in Black and Ve-
atch, 2011). Over the past years, the deployment of desalination plants has been 
led by countries of the MENA region where approximately 2,800 desalination 
plants produce 27 million m3/d fresh water (about 38% of the global capacity) 
from seawater (Fichtner, 2011). Major desalination technologies consist of thermal 
processes using either thermal power or electricity as the energy input, or mem-
brane-based processes using only electricity (Table 1). The dominant desalination 
processes in use today are based on Reverse Osmosis (RO) and Multi Stage Flash 
(MSF) which constitute 60.0% and 26.8% of the worldwide capacity, respectively 
(Figure 1). The feasibility of each technology depends on specifi c conditions such 
as energy price, water quality and the technical resources of the region. 

 � Thermal Desalination Technologies – Thermal desalination involves distilla-
tion processes where saline feed-water is heated to vaporize, causing fresh 
water to evaporate and leave behind a highly saline solution, namely the brine. 
Freshwater is then obtained from vapor cooling and condensation. The Multi 
Stage Flash (MSF) process is divided into sections or stages. Saline water is 
heated at the boiling temperature between 90 and 110 C°, with a decreasing 
pressure through the stages. Part of the water fl ashes (quickly vaporizes) 
at each stage while the rest continues to fl ow through the following stages 
(Figure 2). As the MSF process can be powered by waste or by-product heat, 
the combined production (co-generation) of power, heat and desalinated 

Table 1 – Major Desalination Technologies

Thermal Technologies Membrane Technologies

Multi Stage Flash, MSF Reverse Osmosis, RO
Multi Eff ect Distillation, MED Electrodialysis, ED

Vapour Compression, VC



Water Desal inat ion us ing Renewable Energy | Technology Br ief6

water in the same plant is a technical solution that in MENA countries can 
often satisfy the demand for power and water in a cost-eff ective and energy-
effi  cient manner. In the case of heat derived from a steam turbine, the turbine 
loses a certain amount of its electricity generation output. With an installed 
capacity of about 17.5 million m3/day (IDA in Koschikowski, 2011), MSF is the 
dominant desalination technology in the MENA region where fossil fuels are 
largely available at a low cost. Similar to MSF, Multi Eff ect Distillation (MED) 
is a multi-stage process variant in which vapor from each vessel (stage) is 
condensed in the following vessel and vaporized again at reduced ambient 
pressure. Unlike MSF, MED allows the feed-water to be processed without 
the need to supply additional heat for vaporization at each stage. Another 
technology for thermal desalination is the Vapor Compression (VC) distilla-
tion process, where the heat for water evaporation comes from compression 
rather than from direct heating. This process is generally used in combination 
with other processes (MED) to improve overall effi  ciency. 

 � Membrane Desalination Technologies – Membrane desalination uses mem-
branes to separate fresh water from saline feed-water. Feed-water is brought 
to the surface of a membrane, which selectively passes water and excludes 
salts. In the Reverse Osmosis (RO), the seawater pressure is increased above 
the osmotic pressure, thus allowing the desalinated water to pass through the 
semi-permeable membranes, leaving the solid salt particles behind (Figure 3). 
The RO plants are very sensitive to the feed-water quality (salinity, turbidity, 

Figure 1 – Desalination Technology Market (IDA in Koschikowski, 2011)

RO 60.0% 
MSF; 26,8; 27% 

MED 8.0% 
ED 3.6% Hybrid 0.8% EDI 0.3% Other 0.3% 

RO MSF MED ED Hybrid EDI (Electrodionization) Other



Water Desal inat ion us ing Renewable Energy | Technology Br ief 7

Figure 2 – MSF Desalination Process (Source: Fichtner, 2011)

Brine pump 

Condensate 
pump 

Brine 
heater 

Pressure 
valve 

Steam Vent ejector 

Feedwater 

Product 
pump 

Separator 

temperature), while other distillation technologies are not so demanding in 
this respect (Goebel, 2003). High-salinity and high-temperature feed-water 
can limit the osmosis process as they aff ect the osmosis pressure, requiring 
more energy. High-turbidity feed-water can cause fouling where membrane 
pores are clogged with suspended solids. 

Typical seawater salinity which is suited to RO systems is around 35,000   
ppm of dissolved solids contents. However, in some regions (i.e. Red Sea, 
Arabian Gulf), the total dissolved solids content is higher, i.e. 41,000 ppm and 
45,000 ppm, respectively (Lenntech homepage). In these regions, seawater 
has high fouling potential (bio-fouling due to high content of organisms), 
and high surface temperature (Abd  El Aleem et al., 1997). Therefore, an ap-
propriate feed-water pre-treatment is needed prior to RO desalination. RO 
desalination is also suited to and used for small-scale plants in rural areas or 
islands where there is no other water supply available. For example, most de-
salination plants in the Caribbean area use RO systems (CEHI, 2006). Electro-
dialysis (ED) is another membrane process which uses the electrical potential 
to move salt through the membrane, leaving freshwater behind. Currently, ED 
is widely used for desalinating brackish water rather than for seawater due to 
the fact that the energy consumption depends on salt concentration of the 
feed-water (EU, 2008). 



Water Desal inat ion us ing Renewable Energy | Technology Br ief8

 � Desalination based on Renewable Energy – Desalination based on the use 
of renewable energy sources can provide a sustainable way to produce fresh 
water. It is expected to become economically attractive as the costs of renew-
able technologies continue to decline and the prices of fossil fuels continue to 
increase. Using locally available renewable energy resources for desalination 
is likely to be a cost-eff ective solution particularly in remote regions, with 
low population density and poor infrastructure for fresh water and electricity 
transmission and distribution. The present deployment of renewable-based 
desalination – i.e. less than 1% of desalination capacity based on conventional 
fossil fuels (EU, 2008) – does not refl ect the advantages of this technology 
option. Renewable desalination is mostly based on the RO process (62%), 
followed by thermal processes such as MSF and MED. The dominant energy 
source is solar photovoltaics (PV), which is used in some 43% of the existing 
applications, followed by solar thermal and wind energy (EU, 2008). The 
right combination of a renewable energy source with a desalination technol-
ogy can be the key to match both power and water demand economically, 
effi  ciently and in an environmentally friendly way. Assessing the technical 
feasibility and cost eff ectiveness of renewable desalination plants requires 
a detailed analysis, including a variety of factors, such as location, quality 
(salinity) of feed-water input and fresh-water output, the available renewable 
energy source, plant capacity and size, and the availability of grid electricity. 
Operation and maintenance requirements, feed-water transportation and 

Figure 3 – RO Desalination Process (Source: Fichtner, 2011)

Seawater 
Intake 

Screens & 
Pump station 

Pre-treatment 
(Filtration) 

Desalination 
(Reverse Osmosis) 

Drinking 
Water 
Supply 

Outlet 
Chamber 

Solids 
to 

Landfill 

Pre-treatment 
Waste 

Treatment 

Ocean 
Outlet 

Seaw
ater Bypass 

Chlorination to 
control marine 

growth 

Antiscalant, 
Sodium 

bisulphite, 
Caustic soda 

Potabilisation 
Chemicals 

Sulphuric Acid, 
Coagulant (FeCl3), 

Flocculant 



Water Desal inat ion us ing Renewable Energy | Technology Br ief 9

pre-treatment needs are also part of the decision-making process. Some 
technology solutions are better suited to large size plants, while others are 
better for small-scale applications (EU, 2008). Most common renewable op-
tions are shown in Table 2.

Renewable desalination is growing especially in arid regions with huge solar 
energy potentials such as the MENA region. Many of the existing renewable 
desalination systems are implemented in small capacities from a few m3 up to 
100 m3/d. Only a few medium-size applications exist in the MENA region. The 
world’s largest solar PV desalination plant using novel nano-membrane tech-
nology is under construction in the city of Al Khafji, in Saudi Arabia. It is part 
of the project launched by KACST (King Adbulaziz City for Science and Tech-
nology) in cooperation with IBM. It will be implemented in three stages over 
nine years. In the fi rst phase, a desalination plant with a production capacity 
of 30,000 m3/d will meet the needs of some 100,000 people. According to 
Arab News, Saudi Arabia uses1.5 million barrels of oil per day at its desalina-
tion plants, which provide between 50% and 70% of the country’s drinking 
water (Oxford Business Group, 2010). Other desalination plants powered by 
renewable energy can be seen in Cyprus, Egypt, Jordan, Morocco, Turkey, Abu 
Dhabi and the Canary Islands.

 � Solar Thermal Desalination – Seawater desalination via MSF and MED using 
solar heat as the energy input are promising desalination processes based 
on renewable energy. The desalination plant consists of two parts (i.e. solar 
heat collector and distiller). The process is referred to as an indirect process 

Table 2 – Possible combinations of renewable energy and 
desalination technologies (Source: Al-Karaghouli et al., 2011)

Thermal Technologies
Membrane Technologies

MSF MED VC RO ED

Renewable Technologies � � � � �

Solar thermal � � �

Solar PV � � �

Wind � � � � �

Geothermal � � � � �



Water Desal inat ion us ing Renewable Energy | Technology Br ief10

if the heat comes from a separate solar collector or solar ponds whereas it 
is referred to as direct if all components are integrated into the desalination 
plant (Kalogirou, 2005). Particularly attractive is desalination associated with 
concentrating solar power (CSP) plants. 

CSP plants (see ETSAP E10) collect solar radiation and provide high-tem-
perature heat for electricity generation. Therefore, they can be associated 
with either membrane desalination units (e.g. reverse osmosis, RO) or ther-
mal desalination units. CSP plants are often equipped with thermal storage 
systems to extend operation when solar radiation is not available, and/or 
combined with conventional power plants for hybrid operation. This paves 
the way to a number of design solutions which combine electricity and heat 
generation with water desalination via either thermal or membrane separa-
tion processes. CSP plants are also large enough to provide core energy for 
medium- to large-scale seawater desalination. In desert regions (e.g. MENA) 
with high direct solar irradiance, CSP is considered a promising multi-purpose 
technology for electricity, heat and district cooling production, and water de-
salination. An analysis by the German Aerospace Centre (DLR, 2007) for the 
MENA region shows that the choice between the CSP-MED process and the 
CSP-RO may depend on feed-water quality. The CSP-MED process is more 
energy effi  cient than the CSP-RO process in the Arabian Gulf where seawater 
has a high salinity level. 

 � Photovoltaic Desalination – Photovoltaic (PV) technology (ETSAP E11) can 
be connected directly to RO or ED desalination processes, which are based on 
electricity as the input energy (Figure 4). Many small PV-based desalination 
systems have been demonstrated throughout the world, especially in remote 
areas and islands, including Gran Canaria, Canary Islands (PV-RO, seawater, 
1–5 m3/d), Riyadh, Saudi Arabia (PV-RO, brackish water, 5 m3/d), and Ohshima 
Island, Japan (PV-ED, seawater, 10 m3/d) (Kalogirou, 2005). The main issue 
of PV desalination is the (still) high cost of PV cells and batteries for electric-
ity storage. Careful maintenance and operation of battery systems are also 
necessary. Further technology advances in electricity storage (ETSAP E18) 
associated to PV could lead to wider use of PV desalination.

 � Wind Power Desalination – The electrical and mechanical power generated 
by a wind turbine can be used to power desalination plants, notably RO and 
ED desalination units, and vapor compression (VC) distillation process (in 
particular, Mechanical Vapor Compression, MVC). In the MVC, the mechanical 
energy of the wind turbine is used directly for VC without further conversion 
into electricity. In general, wind power based desalination can be one of the 
most promising options for seawater desalination, especially in coastal areas 
with high wind potential. Various wind-based desalination plants have been 



Water Desal inat ion us ing Renewable Energy | Technology Br ief 11

installed around the world, including Gran Canaria, Canary Islands (Wind-RO, 